™

man Maxi-Heat®

MH5S500IQO™

PARTS CATALOG

Part No. 107067

SN 0001MH16 and UP

PHONE (308) 995-4495, (800) 562-1373
FAX (308) 995-5887
PARTS DEPT. FAX (308) 995-4883

WEB www.allmand.com



TABLE OF CONTENTS

1.0 TRAILER PARTS

Electric Brake Axle and Trailer Frame ..........ccooooiiiiiiiiiii i (1.1)
Electric Brake BreakaWay ..........c.ccoeeuueiiiiiiiiiiieeeeeeeiiise e seeaineeeeeeennnnneeeeeennnns (1.2)
= T U o oo T o 11 o o U (1.3)
Trailer Base PartS GrOUD ....coooevuiiiieiiiiiie e et e e et e e e e eann e e e eeenes (1.4)
Smoke Spot Tester (OPLION) ... (1.5)
0] 1 0 o To | © (01U ] o U (1.6)
10| 110 o o ] €] o 11 o R (1.7)
DU Toil =To ) Q€] o] o I (©] o] 1 o] o) I URPUPR (1.8)

2.0 ENGINE AND GENERATOR PARTS

CAT CL.5 TAF ENQINE ..o e e e e e e eaan s (2.1)
(72N I Oo] a1 1 o] I =10) Q€1 o 11 | o RSP (2.2)
CAT Stamford KW GENEIALON .......cuveniiieiiiiiiee et e e e e e s (2.3)
CAT C1.5 Shocker Valve Group (OPtiON) ......eeeeeeeeiiiieeeeeeiiineeeeeeeiine e e eeeann s (2.4)
ISUZU SCEL TAF ENQINE ..ottt e e e et e e e e e enanes (2.5)
[SUZU CONIOI BOX GIOUP ....iieeiiiiieeeeeeiiis e e et e e e et s e e et e e e e e eenaneeeeeennnns (2.6)
Isuzu Stamford OKW GENEIatOr ........cccuvuiiieiiiiiee e e e e e e eaane (2.7)
Isuzu 3CE1 Shocker Valve Group (OPLioN) ......eoieeiieeiiiieeeeeeiiie e ee e e e eeennnn (2.8)

3.0 FUEL TANK AND MH500iQ HEATING UNIT PARTS

Steel Fuel TanK GroUP ...coooviei e (3.1)
Poly Fuel Tank Group (OPLiON) .....ccoeeiieiii et e e (3.2)
MHS500IQ GIOUP .ieeeiieeei e e e ettt s e eeene e (3.3)
MH500IQ JUNCLON BOX ...iiiiiiiiiieieeeeiiii e e e e e et e e e e enanes (3.4)
MH500IQ Heating UNIt ......cooviiiiiiieeeee e (3.5)
AL o100 1@ I U = (3.6)
MH500IQ CONIOI BOX ...uuieiiiiiiie e e e e e e (3.7)
MH500iQ Strap and Clamp DUCting Group ........oveevieeiiiieeeeeiiie e eeeeeannn (3.8)
MH500iQ Connecting Band DUCtiNg GroUpP .......coveevieiiiiiiieeeeeiiie e e e (3.9)

Maxi-Heat® MH500iQ™ Parts Catalog .
©2015 Allmand™ Bros., Inc. 1



Maxi-Heat® MH500iQ™

TABLE OF CONTENTS

4.0 ELECTRICAL PARTS

5.0

6.0

(@10 1= = 7o ) €] T o (4.1)
Battery and Battery Cables ........ccooo oo (4.2)
Tail Light and License Plate Bracket ..o (4.3)
AV = 11 = T [ ] o 1 o (4.4)
ZTR GPS System (OPLION) ...ieieeeiiie et ee et e et e e et e e e e earaa e eeees (4.5)

MAXI-HEAT MH500iQ DECALS

MH500iQ Right Side DECAIS ......coeeiiiiiiiii e (5.1)
MH500IQ Left Side DECAIS ......uvuiieeieeiiii e (5.2)
MH500IQ ROOf DECAIS ... iiiiiiiiie e (5.3)
MH500IQ REAr DECAIS ......cieiiiiiiie e e e e eaaans (5.4)
MH500iQ Rear DOOr DECAIS .......coeeiiiiiiiii e (5.5)
MH500IQ Left DOOr DECAIS ......vvuniieiiiiiiii e (5.6)
MH500iQ Junction BOX DECAIS ......ccccevviiiiiiiiiiiie e (5.7)
MH500iQ Breaker BOX DECAIS .......ccoevvviiiieiiiiiiiie e (5.8)
MH500iQ Engine Control Box and Battery Decals ............cccccceeivieiiiiiiiin e, (5.9)
MH500iQ Steel and Poly Fuel Tank Decals ..........ccoouviiiieiiiiiiiiieeeeieee e, (5.10)
MH500iQ CSA Roof and Right Side Decals ............ccoovviiiiiiiiiiiiiceeee e (5.11)
MH500iQ CSA Rear DoorDecals ..........cooveiiiiiiiiiiccceie e (5.12)
MH500iQ CSA Left Door and Junction Box Decals ..........cccccceevievviiiiiiiieenen, (5.13)
MH500iQ CSA Breaker Box and Battery Decals ............cccevviiiiiiviiiiiiiiieeennn, (5.14)

MAXI-HEAT MH500iQ WIRING SCHEMATICS

Generator to Plug-In Wire SChematiC ..........ccovvivieiiiiiiieiii e (6.1)
Plug-In Enclosure Wire SChematiC ..........coovviiiiiiiiiiiiiiie e (6.2)
12V Work Lights Wire SChematiC ........cooovviiiiiiiiii e (6.3)
CAT CL1.5 WIire SCNEMALIC ...uuuiiiiiiiiiii e e e (6.4)
ISUZU BCEL Wire SCREMALIC ...uvuuiiiiiiiiiie et eeeeaanns (6.5)
Fuel Level Senders Wire SChematiC .........ooovuviiiiiiiiiiii e (6.6)
GPS ZTR System Wire SChemMatiC ........ccccuvuiiiiiiiiiiiii e (6.7)

.- Maxi-Heat® MH500iQ™ Parts Catalog
11 ©2015 Allmand™ Bros., Inc.



A|jmand

1.1 - Electric Brake Axle and Trailer Frame
SN 0001MH16 and UP

848374 _A

1.1



Maxi-Heat® MH500iQ™

1.1 - Electric Brake Axle and Trailer Frame
SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 830007 AXLE ELECTRIC BRAKE 6000 LBS. 70-7/8"/56” 1
2 102204 AXLE HARDWARE KIT 1
3 104925 15" TIRE WHEEL 2
4 106735P MH500iQ TRAILER FRAME 1

Maxi-Heat® MH500iQ™ Parts Catalog
1 . 1 ©2015 Allmand™ Bros., Inc.



Aljmand

1.2 - Electric Brake Breakaway

SN 0001MH16 and UP

DETAILA

DETAILB

106722_A

1.2



Maxi-Heat® MH500iQ™

1.2 - Electric Brake Breakaway

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106723P BRACKET BREAKAWAY 1
2 106578 BREAKAWAY KIT ELECTRIC BRAKES 1
3 047009 1/4 FLAT WASHER SAE SS 14
4 044023 1/4-20 NYLOCK HEX NUT PL 7
5 046037 1/4-20 x 2 3/4 HEX HEAD CS GR5 PL 2
6 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 5
7 107102 BREAKAWAY KIT REPLACEMENT PIN 1
8 107103 BREAKAWAY KIT REPLACEMENT RECEPTACLE 1

1.2

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

1.3 - Bulldog Hitch
SN 0001MH16 and UP

DETAILA

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 3



Maxi-Heat® MH500iQ™

1.3 - Bulldog Hitch

SN 0001MH16 and UP

Item Part No. Part Description Qty.

1 102693P HITCH COMBO 2-5/16” BULLDOG 1

330016P HITCH COMBO 2" BULLDOG 1
2 046248 5/8-11 x 4 HEX HEAD CS GR8 PL 2
3 047030 5/8 FLAT WASHER PL 4
4 044053 5/8-11 NYLOCK HEX NUT PL 2
5 021005 STEEL CABLE 1/16 x 9.0 GALVANIZED 1
6 022115 PARALLEL SPLICE NON INSULATED 2

1.3

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

1.4 - Trailer Base Parts Group (1 of 5)
SN 0001MH16 and UP

ENGINE HEATER UNIT
COMPARTMENT COMPARTMENT

106937_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 4



Maxi-Heat® MH500iQ™

1.4 - Trailer Base Parts Group (1 of 5)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 044035 NUT HEX 3/8-16 ZINC 4
2 045085 3/8-16 U BOLT 2
3 043070 3/8 INT'L TOOTHLOCK WASHER PL 2
4 043090 1/2 INT'L TOOTHLOCK WASHER ZINC 2
5 047015 3/8 FLAT WASHER PL 2
6 044132 3/8-16 HEX ACORN NUT PL 2
7 049038 SAFETY CHAIN SINGLE CLASS IV 2
8 330011 SIDE CRANK JACK 1
9 352151 WORK LAMP 35 WATT / 12V 2

NS 106343 WORK LAMP HARNESS 1

1.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



mand

pE==— I I

1.4 - Trailer Base Parts Group (2 of 5)

SN 0001MH16 and UP

DETAILB

106937_A

DETAILA

1.4



Maxi-Heat® MH500iQ™

1.4 - Trailer Base Parts Group (2 of 5)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE 5
2 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 5
3 044023 1/4-20 NYLOCK HEX NUT PL 5
4 310212 #10 CUSH CLAMP 1/4 HOLE 5
5 030007 FOAM RUBBER ADHESIVE TAPE x 3.0 3
6 030010 RUBBER SEAL 1/8 x 2 x 48.0 2
7 340058 GROUND ROD ASSEMBLY 1
8 711028 7/8 RUBBER GROMMET 1

1.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Allmand
1.4 - Trailer Base Parts Group (3 of 5)

SN 0001MH16 and UP

@\y

106937_A

1.4




Maxi-Heat® MH500iQ™

1.4 - Trailer Base Parts Group (3 of 5)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 48
2 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 1
3 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 25
4 047102 1/2 FLAT WASHER SS 8
5 046225 1/2-13 x 4 1/2 HEX HEAD CS GR5 PL 4
6 044023 1/4-20 NYLOCK HEX NUT PL 30
7 044021 1/4-20 KEPS HEX NUT PL 3
8 022027 #16 CLAMP CUSH 1/4 HOLE 1
9 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 4
10 044049 1/2-13 NYLOCK HEX NUT SS 4
11 045004 1/4-20 x 2 STUD PL 1
12 330494 NUT WING 1/4-20 PL 1
13 800230P LEFT REAR PANEL MAXI HEAT 1
14 800231P AIR INTAKE COVER PANEL MAXI HEAT 2
15 830130P BUMPER REAR MAXI HEAT 1
16 466084P BUMPER SPACER MAXI HEAT 2
17 848412 STORAGE BOX OPS MANUAL MAXI HEAT 1
18 101237P AIR INLET PANEL C1.5 MAXI HEAT 1

1.4

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Aljmand

1.4 - Trailer Base Parts Group (4 of 5)
SN 0001MH16 and UP

REAR ROOF
PANEL

ISUZU REAR ROOF KNOCKOUT

FRONT ROOF
PANELS

106937_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 4



Maxi-Heat® MH500iQ™

1.4 - Trailer Base Parts Group (4 of 5)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 26
2 046010 1/4-20 x 3/4 HEX HEAD CS GR5 26
3 044023 1/4-20 NYLOCK HEX NUT PL 19
4 044106 1/4-20 TINNERMAN NUT 7
5 047007 1/4 x 1 1/4 x .056 FENDER WASHER 8
6 849054P FRONT ROOF PANEL MAXI HEAT 1
7 849055P MID FRONT ROOF PANEL MAXI HEAT 1
8 104873P CHIMNEY VENT GRAB 2
9 103948 1" PLUG FLUSH MOUNT 1
10 101239P REAR ROOF PANELT MAXI HEAT 1

1.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Allmand
1.4 - Trailer Base Parts Group (5 of 5)

SN 0001MH16 and UP

106937_A

1.4



Maxi-Heat® MH500iQ™

1.4 - Trailer Base Parts Group (5 of 5)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 4
2 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 2
3 044035 NUT HEX 3/8-16 ZINC 3
4 044021 1/4-20 KEPS HEX NUT 2
5 041024 #10-24 x 1/2 PH-ROUND HEAD MS SS 24
6 044019 #10-24 NYLOCK HEX NUT SS 20
7 330041 RUBBER BUMPER 3
8 920366 #16 CLAMP CUSH 3/8 HOLE 1
9 022027 #16 CLAMP CUSH 1/4 HOLE 1
10 044018 #10-24 NYLOCK HEX NUT PL 9
11 041026 #10-24 x 3/4 SL-FLAT HEAD MS PL MACHINE SCREW 9
12 044016 #10-24 KEPS HEX NUT PL 4
13 330045 DOOR LATCH 1
14 849044P REAR DOOR MAXI HEAT 1
15 830155 DOOR POSITIVE MAXI HEAT 2

1.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

1.5 - Smoke Spot Tester (Option)
SN 0001MH16 and UP

106937_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 5



Maxi-Heat® MH500iQ™

1.5 - Smoke Spot Tester (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.

1 848977 SMOKE SPOT TESTER MAXI HEAT 1

- 103474 SMOKE SPOT TESTER STORAGE CANISTER COMPLETE 1

2 104167P CANISTER MOUNT SMOKE TESTER 1

3 045028 #72 HOSE CLAMP 2

4 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS 2

5 044021 1/4-20 KEPS HEX NUT PL 2

6 104834 PLASTIC COMPONENTS SMOKE SPOT TESTER 1
NS 848978 PAPER & SMOKE SCALE TRUE SPOT SMOKE TESTER KIT 1

1.5

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



A|jmand

1.6 - Left Door Group (1 of 3)

SN 0001MH16 and UP

|

f
o 00

-
-
H
—  |e
106715_A
Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc. 1 . 6



Maxi-Heat® MH500iQ™

1.6 - Left Door Group (1 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 40
2 044023 1/4-20 NYLOCK HEX NUT PL 20
3 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 20
4 106744P LEFT SILL FRONT DOOR PANEL 1
5 106743P PANEL FILLER FRONT LEFT EXHAUST DOOR 1
6 106742P HEADER LEFT SIDE 1
7 106745P PANEL FILLER REAR LEFT EXHAUST DOOR 1

1.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

1.6 - Left Door Group (2 of 3)
SN 0001MH16 and UP

106715_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 6



Maxi-Heat® MH500iQ™

1.6 - Left Door Group (2 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 8
2 044023 1/4-20 NYLOCK HEX NUT PL 6
3 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 4
4 044019 #10-24 NYLOCK HEX NUT SS 4
5 044016 #10-24 KEPS HEX NUT PL 4
6 041024 #10-24 x 1/2 PH-ROUND HEAD MS SS 8
7 044021 1/4-20 KEPS HEX NUT PL 2
8 047007 1/4 x 1 1/4 x .056 FENDER WASHER 5
9 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 2
10 106748P DOOR WELDMENT EXHAUST MAXI-HEAT 1
11 330045 DOOR LATCH 1
12 106746P CHAIN BRACKET 1
13 049016 CHAIN LINK DOUBLE LOOPED x 38.0 1

1.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



1.6 - Left Door Group (3 of 3)
SN 0001MH16 and UP

10

106715_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 6



Maxi-Heat® MH500iQ™

1.6 - Left Door Group (3 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 8
2 044023 1/4-20 NYLOCK HEX NUT PL 4
3 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 4
4 044019 #10-24 NYLOCK HEX NUT SS 9
5 041026 #10-24 x 3/4 SL-FLAT HEAD MS PL MACHINE SCREW 9
6 041006 #6-32 x 1 1/4 SL-ROUND HEAD MS PL 2
7 044004 #6-32 KEPS HEX NUT PL 2
8 106744P LEFT SILL FRONT DOOR PANEL 1
9 106743P PANEL FILLER FRONT LEFT EXHAUST DOOR 1
10 106742P HEADER LEFT SIDE 1
11 106745P PANEL FILLER REAR LEFT EXHAUST DOOR 1
12 106748P DOOR WELDMENT EXHAUST MAXI-HEAT 1
13 106350 ROCKER SWITCH DOUBLE PULL 1

1.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



SN 0001MH16 and UP

O
O—

7 ¢ ews 00

<

106714 A

1.7 - Right Door Group (1 of 3)

Allmand

@/s ¢ / ’ | w\\\ //

N /

- S &
/4

@\/’ P
'l.\\ //{/
Ny -

B~
~_ -

% DETAIL A

1.7




Maxi-Heat® MH500iQ™

1.7 - Right Door Group (1 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 330041 RUBBER BUMPER 3
2 044035 NUT HEX 3/8-16 ZINC 3
3 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 15
4 044023 1/4-20 NYLOCK HEX NUT PL 15
5 047009 1/4 FLAT WASHER SAE SS 30
6 044016 #10-24 KEPS HEX NUT PL 4
7 044019 #10-24 NYLOCK HEX NUT SS 4
8 041024 #10-24 x 1/2 PH-ROUND HEAD MS SS 8
9 106752P RIGHT SILL FRONT DOOR PANEL 1
10 106749P PANEL FILLER FRONT RIGHT BURNER DOOR 1
11 106750P PANEL FILLER REAR RIGHT BURNER DOOR 1
12 106751P PANEL REMOVABLE RIGHT DOOR MAXI HEAT 1
13 106753P DOOR RIGHT WELDMENT FRONT 1
14 330045 DOOR LATCH 1

1.7

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



1.7 - Right Door Group (2 of 3)
SN 0001MH16 and UP

0 N -
i \ = - ' . 106714_A
e = o\ = e

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 7



Maxi-Heat® MH500iQ™

1.7 - Right Door Group (2 of 3)
SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 5
2 044023 1/4-20 NYLOCK HEX NUT PL 5
3 047009 1/4 FLAT WASHER SAE SS 10
4 106747P PANEL FILLER TOP RIGHT BURNER DOOR 1

Maxi-Heat® MH500iQ™ Parts Catalog
1 7 ©2015 Allmand™ Bros., Inc.



1.7 - Right Door Group (3 of 3)
SN 0001MH16 and UP

106714_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 7



Maxi-Heat® MH500iQ™

1.7 - Right Door Group (3 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 6
2 044023 1/4-20 NYLOCK HEX NUT PL 6
3 047009 1/4 FLAT WASHER SAE SS 12
4 106752P RIGHT SILL FRONT DOOR PANEL 1
5 106749P PANEL FILLER FRONT RIGHT BURNER DOOR 1
6 106750P PANEL FILLER REAR RIGHT BURNER DOOR 1
7 106751P PANEL REMOVABLE RIGHT DOOR MAXI HEAT 1
8 106753P DOOR RIGHT WELDMENT FRONT 1
9 106747P PANEL FILLER TOP RIGHT BURNER DOOR 1
10 106755P CLIP REMOVABLE PANEL 2
11 106717 PIN LOCK 11" 90° BEND-1/4 2

1.7

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



et

SN 0001MH16 and UP

848120 A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 1 . 8



Maxi-Heat® MH500iQ™

1.8 - Duct Box Group (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
-- 848120 DUCT STORAGE BOX COMPLETE 1
1 848121P DUCT BOX BOTTOM PANEL 1
2 848954P DUCT BOX MOUNT PLATE 4
3 047016 3/8 FLAT WASHER 8
4 046115 3/8-16 X 1-1/4 HEX HEAD CS GR5 4
5 044038 3/8-16 NYLOC HEX NUT 4
6 848124P DUCT BOX LEFT SIDE PANEL 1
7 053006 1/4-20 X 3/4 CARRIAGE BOLT 28
8 047009 1/4 FLAT WASHER 28
9 044021 1/4-20 KEPS HEX NUT 45
10 848123P DUCT BOX RIGHT SIDE PANEL 1
11 848122P DUCT BOX FRONT PANEL 1
12 041026 #10-24 X 3/4 SLOTTED FLAT HEAD 7
13 044019 #10-24 NYLOC HEX NUT SS 23
14 848125P DUCT BOX TOP PANEL 1
15 660170 DOOR HOLDER 2
16 041021 #10-24 X 1/2 PH-ROUND HEAD 16
17 830232 HASP 1
18 848129 HINGE 1
19 848128P DUCT BOX LID 1
20 053005 1/4-20 X 1/2 CARRIAGE BOLT 17

1.8

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



SN 0001MH16 and UP

ENGINE ASSEMBLY

ENGINE INSTALLATION BACK SIDE VIEW

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 2 . 1



Maxi-Heat® MH500iQ™

2.1 - CAT C1.5 T4F Engine

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS 2
2 041078 1/4-20 x 1/2 PH-TRUSS HEAD MS SS 4
3 044021 1/4-20 KEPS HEX NUT PL 4
4 047016 3/8 FLAT WASHER SAE ZINC 8
5 043065 3/8 SPLITLOCK WASHER PL 8
6 046115 3/8-16 x 1 1/4 HEX HEAD CS GR5 PL 8
I 047025 1/2 FLAT WASHER PL 2
8 046185 1/2-13 x 1 1/2 HEX HEAD CS GR5 PL 2
9 044048 1/2-13 NYLOCK HEX NUT PL 2
10 047009 1/4 FLAT WASHER SAE SS 2
11 044023 1/4-20 NYLOCK HEX NUT PL 2
12 103562 CAT ENGINE C1.5 60Hz PULL FAN EPATIER 4 FINAL 1
13 101242P MH CAT BELL HOUSING MOUNT 2
14 104867 MUFFLER CAT C1.5 1
15 650027 RESERVOIR WITH BRACKET 1
16 651193 DRAIN VALVE FUMOTO M16 x 1.5 1
17 340105 GROUND STRAP 1
18 109939P MUFFLER SHIELD C1.5 1
19 102268 HOSE 1/4” OVERFLOW COOLANT x 48.0 1
20 101266 HOSE 3/8 SAE 30R7 x 12.0 1
21 101241P MH CAT BRIDGE PLATE 1
22 102580 AIR FILTER CAT C1.5 1
23 103155 FUEL FILTER CAT C1.5 1
24 650304 OIL FILTER CAT C1.5 1
25 848973 VIBRATION ISOLATOR DURO 4
26 046439 1/2-13 x 1 3/4 HEX HEAD CS GR8 4
27 047025 1/2 FLAT WASHER PL 12
28 044048 1/2-13 NYLOCK HEX NUT PL 8
29 044045 1/2-13 HEX NUT PL 4
30 046185 1/2-13 x 1 1/2 HEX HEAD CS GR5 PL 8
31 104225 1/2 PUSH NUT 4
32 043085 1/2 SPLITLOCK WASHER PL 4
33 103322 BLOCK HEATER C1.5 1
NS 101338 WIRE HARNESS CAT C1.5 & CAT C2.2 1
NS 106710 WIRE SCHEMATIC CAT C1.5 INSTALL 1

2.1

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

2.2 - CAT Control Box Group
SN 0001MH16 and UP

CONTROL BOX

105353 _A

STEEL FUEL TANK
GAUGE HOLE COVER

106707_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 2 . 2



Maxi-Heat® MH500iQ™

2.2 - CAT Control Box Group

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS 1
2 041078 1/4-20 x 1/2 PH-TRUSS HEAD MS SS 4
3 044021 1/4-20 KEPS HEX NUT PL 5
4 041024 #10-24 x 1/2 PH-ROUND HEAD MS SS 1
5 044016 #10-24 KEPS HEX NUT PL 1
6 650306 CAT IGNITION SWITCH W/ KEYS 1

650307 CAT IGNITION KEY 1
7 103205 FUEL GUAGE 3-1 BEEDE MH-1000 1
8 109936P CAT 1.5 CONTROL PANEL POLY TANK 1
9 340009 TOGGLE SWITCH 15A 125V 1
10 340014 HOUR METER 1
11 650139 30A BREAKER 1
12 650302 TIMER/AUTO SHUTDOWN 1
13 101240P CONTROL PANEL COVER 1
14 045118 1/4 x 1/2 RIVET 2
15 106929P STEEL FUEL TANK GAUGE HOLE COVER 1

NS 103678 JUMPER WIRE FUEL GAUGE 1

NS 103677 ACCESSORY WIRE FUEL GAUGE 1

NS 103676 GROUND WIRE FUEL GAUGE 1

2.2

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



T

Allman

2.3 - CAT Stamford 9kW Generator

SN 0001MH16 and UP

106928_A

2.3

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Maxi-Heat® MH500iQ™

2.3 - CAT Stamford 9kW Generator

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 102649 GENERATOR 9kW STAMFORD (CUMMINS) SAE 4/7.5 CAT 1
2 043065 3/8 SPLITLOCK WASHER PL 8
3 046115 3/8-16 x 1 1/4 HEX HEAD CS GR5 PL 8
4 046041 5/16-18 x 1/2” 12 PT FLANGE HEAD BOLT 8

2.3

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



2.4 - CAT C1.5 Shocker Valve Group (Option)
SN 0001MH16 and UP

105525 _B

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 2 . 4



Maxi-Heat® MH500iQ™

2.4 - CAT C1.5 Shocker Valve Group (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 022021 #10 CLAMP CUSH 1
2 022016 #6 CUSH CLAMP 1/4 HOLE 2
3 105637 WIRING HARNESS SHOCKER VALVE MAXI HEAT 1
4 047005 1/4 FLAT WASHER PL 3
5 043020 1/4 SPLITLOCK WASHER 5
6 046006 1/4-20 x 5/8 HEX CS GR5 PL 2
7 041200 #8-32 x 1/2 HEX WASHER HEAD INDT 4
8 044020 1/4-20 HEX NUT PL 3
9 044013 #8-32 NYLOCK HEX NUT SS 4
10 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 2
11 046004 1/4-28 x 3/4 HEX HEAD BOLT 1
12 105636 20 AMP BREAKER 1
13 340009 SWITCH 15A 125V 1
14 105705 SHOCKER 2" VALVE KIT 1
15 105523P BRACKET, MOUNT AIR CLEANER/SHOCKER 1
16 105818P BRACKET SHOCKER MOUNT 1
17 105815P REAR COVER CAT CONTROL PANEL 1
18 105703 WIRE, POWER FEMALE SIDE 1
19 105704 WIRE, POWER MALE SIDE 1
20 105536 RPM SENSOR, 18MM x 1.5 1

NS 105702 SHOCKER SETUP INSTRUCTIONS 1

2.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Allmand
2.5 - Isuzu 3CE1 T4F Engine Group

SN 0001MH16 and UP

ENGINE INSTALLATION

ENGINE ASSEMBLY

105910_A

2.5

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Maxi-Heat® MH500iQ™

2.5 - Isuzu 3CE1 T4F Engine Group

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 105909 ENGINE ISUZU 3CE1 PULLER FAN (CONTROL BOX INCLUDED) 1
2 650027 RESERVOIR WITH BRACKET1 1
3 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS 2
4 047009 1/4 FLAT WASHER SAE SS 2
5 044023 1/4-20 NYLOCK HEX NUT PL 2
6 041078 1/4-20 x 1/2 PH-TRUSS HEAD MS SS 4
7 044021 1/4-20 KEPS HEX NUT PL 4
8 068090 CABLE TIE 8” 1
9 340105 GROUND STRAP 1
10 848809 TUBING VINYL CLEAR x 6.5" 1
11 102268 HOSE 1/4” ID COOLANT OVERFLOW x 24.0 1
12 102268 HOSE 1/4” ID COOLANT OVERFLOW x 48.0 1
13 849013 MUFFLER ISUZU 3CE1 1
14 849014 MUFFLER GASKET ISUZU 3CE1 1
15 22-000310 FUEL FILTER ISUZU 3CE1 1
16 22-000309 OIL FILTER ISUZU 3CE1 1
17 650262 AIR CLEANER RADIAL SEAL 1
18 650290 AIR FILTER ISUZU 3CE1 1
19 22-000299 RADIATOR ISUZU 3CE1 1
20 102859 RADIATOR MOUNTING BRACKET KIT ISUZU 3CE1 1
21 102465 STARTER ISUZU 3CE1 1
22 352469 BLOCK HEATER ISUZU 3CE1 1
23 848973 VIBRATION ISOLATOR DURO 4
24 046439 1/2-13 x 1 3/4 HEX HEAD CS GR8 4
25 047025 1/2 FLAT WASHER PL 12
26 044048 1/2-13 NYLOCK HEX NUT PL 8
27 044045 1/2-13 HEX NUT PL 4
28 046185 1/2-13 x 1 1/2 HEX HEAD CS GR5 PL 8
29 104225 1/2 PUSH NUT 4
30 043085 1/2 SPLITLOCK WASHER PL 4
NS 106709 SCHEMATIC ISUZU 3CE1 INSTALL 1

2.5

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

2.6 - Isuzu Control Box Group
SN 0001MH16 and UP

CONTROL BOX
COMPLETE

105910_A

STEEL FUEL TANK
GAUGE HOLE COVER

106707_A
—_—

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 2 . 6



Maxi-Heat® MH500iQ™

2.6 - Isuzu Control Box Group

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 922004 IGNITION SWITCH ISUZU WITHOUT TUMBLER OR KEYS 1
922005 IGNITION TUMBLER WITH KEYS ISUZU 1
921441 IGNITION KEY ISUZU 1
2 103205 FUEL GUAGE 3-1 BEEDE MH-1000 1
3 340014 HOUR METER 1
4 340009 TOGGLE SWITCH 15A 125V 1
5 22-000328 GLOW LIGHT INDICATOR 1
6 22-000315 GLOW PLUG TIMER 1
7 800233 ISUZU CONTROL BOX COVER 1
8 045118 1/4 x 1/2 RIVET 2
9 106929P STEEL FUEL TANK GAUGE HOLE COVER 1
NS 103678 JUMPER WIRE FUEL GAUGE 1
NS 103677 ACCESSORY WIRE FUEL GAUGE 1
NS 103676 GROUND WIRE FUEL GAUGE 1

2.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



T

Allman

106927_A

SN 0001MH16 and UP

I ———

2.7

2.7 - Isuzu Stamford 9kW Generator

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.




Maxi-Heat® MH500iQ™

2.7 - Isuzu Stamford 9kW Generator

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 102650 GENERATOR 9kW STAMFORD (CUMMINS) SAE 5/7.5 ISUZU 1
2 042151 M10 SPLITLOCK WASHER PL 8
3 042040 M10 x 1.5 x 30mm HEX HEAD CS GR8.8 PL 8
4 042027 M8 x 16mm x 1.25mm HEX HEAD CS GR10.9 PL 8

2.7

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

2.8 - Isuzu 3CE1 Shocker Valve Group (Option)
SN 0001MH16 and UP

AIR CLEANER MOUNT
DETAIL

105524 B

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 2 . 6



Maxi-Heat® MH500iQ™

2.8 - Isuzu 3CE1 Shocker Valve Group (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 105527P MOUNT AIR CLEANER ISUZU 3CE1 1
2 105526 HOSE RUBBER AIR SYSTEM 1
3 105648 T-BOLT CLAMP, 1-3/4” STAINLESS STEEL 1
4 105649 T-BOLT CLAMP, 2” STAINLESS STEEL 1
5 105816P REAR COVER ISUZU CONTROL 1
6 105636 20 AMP BREAKER 1
7 340009 SWITCH 15A 125V 1
8 105705 SHOCKER 2” VALVE KIT 1
9 105637 WIRING HARNESS SHOCKER VALVE MAXI HEAT 1
10 047005 1/4 FLAT WASHER PL 2
11 044021 1/4-20 KEPS HEX NUT PL 2
12 041201 #8-32 x 3/4 SL-ROUND HEAD MS PL 4
13 047004 #8 FLAT WASHER SAE ZC 2
14 044013 #8-32 NYLOCK HEX NUT SS 4
15 022022 #8 CUSH CLAMP 1/4 HOLE 1
16 022016 #6 CUSH CLAMP 1/4 HOLE 1
17 105703 WIRE, POWER FEMALE SIDE 1
18 105704 WIRE, POWER MALE SIDE 1
19 046004 1/4 x 28-3/4 HEX HEAD CS PL 2
20 105537 MAGNETIC SENSOR 3/4” x 16 WITH PLUG 1
NS 105702 SHOCKER SETUP INSTRUCTIONS 1

*NOTE: PARTS CALLED OUT IN SAME NUMBER ARE THE ASSEMBLY OF SHOCKER KIT.

2.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



et

SN 0001MH16 and UP

106707_A

FUEL TANK HOSES

FUEL TANK INSTALL

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.

3.1



Maxi-Heat® MH500iQ™

3.1 - Steel Fuel Tank Group

SN 0001MH16 and UP
Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 36
2 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 4
3 047015 3/8 FLAT WASHER PL 4
4 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 18
5 044038 3/8-16 NYLOCK HEX NUT PL 4
6 044023 1/4-20 NYLOCK HEX NUT PL 18
7 848967 GAUGE ADAPTER 1
8 848966 FUEL GAUGE STEEL TANK MAXI HEAT 1
9 433162 3/8 NPTM PUSH-LOK HOSE BARB 4
10 101278 5/16 HOSE BARB 2
11 101265 3/8 30R7 HOSE PINCH CLAMP 4
12 433400 #4 HOSE CLAMP 4
13 848610P MIDDLE ROOF PANEL MAXI HEAT 1
14 081018 HOSE 5/16 FUEL LINE x 78.0 1
CONNECTION: ENGINE RETURN
15 081017 3/8 YELLOW FUEL HOSE x 41.0 1
CONNECTION: FRONT BURNER SUPPLY BALL VALVE
16 081017 3/8 YELLOW FUEL HOSE x 85.0 1
CONNECTION: REAR BURNER SUPPLY BALL VALVE
17 081018 HOSE 5/16 FUEL LINE x 64.0 1
CONNECTION: ENGINE SUPPLY
18 101266 3/8 BLACK FUEL HOSE x 80.0 1
CONNECTION: REAR BURNER RETURN
19 101266 3/8 BLACK FUEL HOSE x 48.0 1
CONNECTION: FRONT BURNER RETURN
20 840042 FUEL TANK CAP STEEL 1
21 800244P FUEL TANK STEEL-200 GAL MAXI HEAT 1

3.1

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



A|jmand

3.2 - Poly Fuel Tank Group (1 of 2) (Option)
SN 0001MH16 and UP

|
peraa (&)

109929 A

3.2



Maxi-Heat® MH500iQ™

3.2 - Poly Fuel Tank Group (1 of 2) (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 047009 1/4 FLAT WASHER SAE SS 36
2 044038 3/8-16 NYLOCK HEX NUT PL 8
3 046110 3/8-16 x 1 HEX HEAD CS GR5 PL 4
4 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 18
5 044023 1/4-20 NYLOCK HEX NUT PL 18
6 047015 3/8 FLAT WASHER PL 8
7 100917 3" ID GROMMET 1
8 109938P FIREWALL POLY FUEL TANK 1
9 109925P ROOF PANEL FUEL COMPARTMENT 1
10 104833P STIFFENER POLY FUEL TANK 2
11 104832P SUPPORT CLIP POLY FUEL TANK 4
NS 103659 WIRE HARNESS POLY FUEL TANKS 1
NS 106859 WIRE SCHEMATIC FUEL LEVEL SENDER 1

3.2

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



3.2 - Poly Fuel Tank Group (2 of 2) (Option)
SN 0001MH16 and UP

19 16 15 @ 16 15
3 e S

FUEL TANK HOSES

FUEL TANK INSTALL

109929 A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 2



Maxi-Heat® MHS500iQ™

3.2 - Poly Fuel Tank Group (2 of 2) (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 044038 3/8-16 NYLOCK HEX NUT PL 4
2 047015 3/8 FLAT WASHER PL 7
3 046115 3/8-16 x 1 1/4 HEX HEAD CS GR5 PL 3
4 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 4
5 047016 3/8 FLAT WASHER SAE ZINC 5
6 046105 3/8-16 x 3/4 HEX HEAD CS GR8 PL 5
7 044036 3/8-16 KEPS HEX NUT 3
8 109926 TANK ASSEMBLY ENGINE 50 GAL 1
9 109928 TANK ASSEMBLY HEATER 105 GAL 2
10 103206 FUEL SENDER 3
11 433400 #4 HOSE CLAMP 4
12 101265 3/8 30R7 HOSE PINCH CLAMP 4
13 109927P BOTTOM FUEL TANK CONTAINER 1
14 109930P HOLD-DOWN POLY FUEL TANK 1
15 101266 3/8 BLACK FUEL HOSE x 108.0 2
16 081017 3/8 YELLOW FUEL HOSE x 108.0 2
17 081018 HOSE 5/16 FUEL LINE x 78.0 1
18 081018 HOSE 5/16 FUEL LINE x 64.0 1
19 340441 FUEL TANK CAP PLASTIC 3
20 103848 FUEL TANK CAP, LOCKING, VENTED, W KEYSET (OPTION) 3

Maxi-Heat® MH500iQ™ Parts Catalog
3 . 2 ©2015 Allmand™ Bros., Inc.




A|jmand

3.3 - MH500iQ Install Group (1 of 2)

SN 0001MH16 and UP

HEATER BASE
INSTALL DETAIL

CHIMNEY INSTALL

106926_A

3.3



Maxi-Heat® MH500iQ™

3.3 - MH500iQ Install Group (1 of 2)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106422 MH500iQ MCS HEATER UNIT 2
2 046120 3/8-16 x 1 1/2 HEX HEAD CS GR5 PL 1
3 047015 3/8 FLAT WASHER PL 2
4 044038 3/8-16 NYLOCK HEX NUT PL 1
5 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 8
6 047009 1/4 FLAT WASHER SAE SS 8
7 106499 CHIMNEY CAP MAXI HEAT 2
8 101236 CHIMNEY PIPE MAXI HEAT 2
9 044021 1/4-20 KEPS HEX NUT PL 8
10 101500 #10-16 HEX WASHER SELF DRILLING SCREW TP A 4
11 106424 MH500iQ BURNER COMPLETE 1
12 106426 MH500iQ CONTROL BOX COMPLETE 1
NS 106347 POWER SUPPLY CORD SHORE CONNECTION MAXI HEAT 2
NS 106849 12 VOLT WIRING ENCLOSURE-HEAT FUEL MH500iQ 2
NS 106860 POWER SUPPLY CORD IQ CONTROLLER MAXI HEAT 2
NS 106848 120 VOLT WIRING ENCLOSURE- 1Q CONT MAXI HEAT 2
NS 106850 12 VOLT WIRING ENCLOSURE-IQ CONT MH500iQ 2
NS 106861 EXHAUST DOOR SWITCH WIRES-FRONT MAXI HEAT 1
NS 106862 EXHAUST DOOR SWITCH WIRES-BACK MAXI HEAT 1
NS 106853 120 VOLT JUMPER 1Q CONTROLLER MH500iQ 1
NS 106858 WIRE SCHEMATIC PLUG-INS TO BURNERS 1

3.3

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Allmand
3.3 - MH500iQ Install Group (2 of 2)

SN 0001MH16 and UP

H500iQ CONTROL

BOX INSTALL

® DETAILA

-
<
—
%
<
X
o
@
z
O
T
O
Z
S
v

FUEL SEPARATOR

INSTALL

106926_A

3.3

xi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.

Mas



Maxi-Heat® MH500iQ™

3.3 - MH500iQ Install Group (2 of 2)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 044038 3/8-16 NYLOCK HEX NUT PL 4
2 106482P MOUNT FUEL FILTER 2
3 046115 3/8-16 x 1 1/4 HEX HEAD CS GR5 PL 4
4 047016 3/8 FLAT WASHER SAE ZINC 4
5 046010 1/4-20 x 3/4 HEX HEAD CS GR5 SS 4
6 047009 1/4 FLAT WASHER SAE SS 8
7 044023 1/4-20 NYLOCK HEX NUT PL 4
8 100655 STRAIGHT CONNECTOR 4
9 101263 90° SWIVEL FITTING 4
10 101293 3/8 HOSE BARB x 3/8 37° JIC FEM SWIVEL 4
11 101265 3/8 30R7 HOSE PINCH CLAMP 4
12 101267 PLUG HEX 1/2-20 2
13 101278 5/16 HOSE BARB 4
14 101268 VALVE BALL 3/8 NPT BRASS 2
15 433400 #4 HOSE CLAMP 4
16 106756P ENCLOSURE BRACKET 2
17 106758 MH500iQ JUNCTION BOX 2
18 101266 HOSE 3/8 SAE 30R7 x 18.0 2
19 101266 HOSE 3/8 SAE 30R7 x 36.0 2
20 106727 FUEL SEPARATOR/H20 35 MICRON W/HEATER 2

107222 35 MICRON FUEL FILTER 2
21 105916 CORD GRIP NYLON 3/4 2
22 105626 CORD GRIP NYLON 1/2 2
23 022036 3/4 CORD GRIP NUT 2
24 022035 1/2 CORD GRIP NUT 2

3.3

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



et

3.4 - MH500i1Q Junction Box
SN 0001MH16 and UP

iy
\Q/
106758 _A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 4



Maxi-Heat® MH500iQ™

3.4 - MH500iQ Junction Box

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106736 JUNCTION BOX W/ RAISED LID 1
2 106730 SCREW TERMINAL BLOCK 4 GANG 1
3 105626 CORD GRIP 1/2 NYLON BLACK 4
4 105916 GRIP CORD NYLON 3/4 2
5 105775 DIN RAIL 5” 1
6 101269 30 AMP AC POWER RELAY 1
7 340009 SWITCH 15A 125V 1
8 106091 120VAC-12VvDC POWER SUPPLY 1
9 046020 1/4-20 x 1 1/4 HEX HEAD CS GR5 PL 1
10 047009 1/4 FLAT WASHER SAE SS 2
11 044023 1/4-20 NYLOCK HEX NUT PL 1
12 044021 1/4-20 KEPS HEX NUT PL 3
13 041078 1/4-20 x 1/2 PH-TRUSS HEAD MS SS 2
14 041027 #10-24 x 3/4 MS MACHINE SCREW 2
15 044019 #10-24 NYLOCK HEX NUT SS 2
16 022036 3/4 CORD GRIP NUT 2
17 022035 1/2 CORD GRIP NUT 4
18 106758 JUNCTION BOX COMPLETE 1
NS 106858 WIRE SCHEMATIC PLUG-INS TO BURNER 1

3.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



3.5 - MH500i1Q Heating Unit
SN 0001MH16 and UP

4010.010

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 5



Maxi-Heat® MH500iQ™

3.5 - MH500iQ Heating Unit

ltem Part No. Part Description Qty.
-- 106422 MH500iQ HEATING UNIT COMPLETE 1
1 107194 MOTOR 1
2 hk MOTOR SUPPORT FLANGE 1
3 ok MOTOR GRID 1
4 107195 FAN 1
5 Hokk SUPPORT COMPLETE 1
6 107192 ROPE GASKET 1
7 107190 COMPENSATION FLANGE 1
8 ok COMBUSTION CHAMBER 1
9 107214 INSPECTION GASKET 4
10 107215 INSPECTION FLANGE 4
11 Hokk SCREW 7
12 Hokk INTERMEDIATE INSULATION CHAMBER 1
13 Kok EXTERNAL VARNISHED CHAMBER 1
14 hk COCKPIT SENSOR NUT 2
15 ok SENSOR BOX 1
16 Hhk NUT 2
17 Hokk CONNECTION STRAIGHT 1
18 Hokk ADAPTOR 2
19 107209 TEMPERATURE SENSOR NTC 1
20 Hhk SUPPORT COVER 3
21 ok SUPPORT 3
22 Hkk PLASTIC CONDUIT 1
23 Hokk CONNECTION 90° 1
24 107218 LIMIT THERMOSTAT 1
25 Kok GLIDE COMPLETE 1
26 ok CLIP 1
27 107210 SAFETY THERMOSTAT 1
28 Hhk THERMOSTAT FASE WIRE 1
29 Hokk THERMOSTAT BOX GASKET 1
30 Hokk STRAIN RELIEF 2
31 Kok THERMOSTAT BOX 1
32 Hhk THERMOSTAT BOX PLATE 1
33 ok CONNECTOR 1
34 ok IQ BOX-PG WIRE 1
35 Hokk COMPLETE BURNER WIRE 1
36 Kok COVER SCREW 2
37 ek COVER MEMBRANE 1
38 ok BURNER COVER 1
39 ok THERMOSTAT BRACKET 1
40 106424 MH500iQ BURNER COMPLETE 1
41 106426 MH500iQ CONTROL BOX COMPLETE 1
NS 107189 COMBUSTION CHAMBER ASSEMBLED 1
NS 107191 RIELLO BURNER 1
NS 107193 MOTOR AND FAN COMPLETE 1
NS 107196 COMMAND PANEL KIT 1
NS 107211 BOILER CONTROL BOX CABLES KIT 1
NS 107212 BURNER HOOD KIT 1
NS 107213 TP2 THERMOSTAT SERIES COMPLETE 1|

*** . Contact Allmand for more part information.

3.5

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



3.6 - MH500iQ Burner
SN 0001MH16 and UP

NS
T 52

¥

4033.501

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 6



Maxi-Heat® MH500iQ™

3.6 - MH500iQ Burner

Item Part No. Part Description Qty.
- 106424 MH500iQ BURNER COMPLETE 1
1 ok MOTOR 1
2 107219 BURNER FUEL PUMP 1
3 Kk CAPACITOR 1
4 ok FAN 1
5 ok FILTER-O-RING 1
6 ok NEEDLE VALVE 1
7 Kk PLATE 1
8 ok AIR DAMPER 1
9 ok FRONT SHIELD 1
10 ok COLLAR 1
11 Kk ELECTRODE ASSEMBLY 1
12 ok COVER 1
13 ok COIL 1
14 ok SHELL AND KNOB 1
15 Kk CONTROL BOX 1
16 ok TERMINAL BOARD 1
17 ok PHOTOCELL 1
18 ok END RING AND DIFFUSER DISC 1
19 Kk BLAST TUBE 1
20 ok NOZZLE HOLDER 1
21 ok ELECTRODE CONNECTION 2
22 ok INSULATOR 2
23 107220 SOLENOID VALVE 1
24 107221 NEEDLE VALVE 1
25 ok END CONE 1
26 ok U BOLT 1
27 Kk TUBE 1
28 ok TUBE 1
29 ok TUBE 1
30 ok TUBE 1
31 Kk TUBE 1
32 ok TUBE 1
33 ok CONNECTOR 1
34 ok BAR 1
35 ok GASKET 1
36 ok FLANGE 1
37 ok JOINT 1
38 ok ELECTRODE BRACKET 1
39 ok SPACER 2
40 ok SUPPORT 1
41 ok EXTENSION SLIDE BAR 1
42 ok SUPPORT FOR AIR DAMPER 1
43 Hkk AIR INTAKE 1
44 ok COVER 1
45 ok SCREW 2
46 107233 IGNITOR TRANSFORMER COMPLETE (INCLUDES ITEMS 2

15,16, &17)

*** _ Contact Allmand for more part information.

3.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

3.7 - MH500iQ Control Box
SN 0001MH16 and UP

4033.655

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 7



Maxi-Heat® MH500iQ™

3.7 - MH500i1Q Control Box

Item Part No. Part Description Qty.
- 106426 MH500iQ CONTROL BOX COMPLETE 1
1 ik DISPLAY SPACER 4
2 107203 TFT TOUCH DISPLAY 1
3 xx DISPLAY BRACKET 1
4 ik DISPLAY WIRE 1
5 Kk PC-BOARD SPACER 4
6 107205 INTERFACE BOARD 1
7 107204 MICROCONTROLLER 1
8 107202 FUSE 1
9 107199 FUSE HOUSING 1
10 ok SHADE 1
11 Kk METAL BOX 1
12 xk SPACER 4
13 107208 PC-BOARD 1
14 ik AMBIENT THERMOSTAT COMPLETE WIRE 1
15 107198 THERMOSTAT 90° CONNECTION 1
16 ok THERMOSTAT PLUG 1
17 ok THERMOSTAT CAP 1
18 ok NUT 1
19 ok IQ BOX-PG WIRE 1
20 ok 12V WIRE 1
21 ik SUPPORT BRACKET 1
22 ok SILENT BLOCK 4
23 ok BOX BRACKET 1
24 ik CONTROL BOX-MOTOR COMPLETE WIRE 1
25 ok CONTROL BOX-COMBUSTION CHAMBER COMPLETE WIRE 1
26 107200 MAGNETO-THERMIC INTERRUPTOR 1
27 ik CONTACTOR-INTERRUPTOR WIRE 1
28 ik SPACER 3
29 Kk BOTTOM PLATE 1
30 xx TERMINAL-INTERRUPTOR WIRE 1
31 ok TERMINAL-FUSE WIRE 1
32 107206 TERMINAL PLUG 1
33 107207 RELAY 1
34 ik PC-BOARD-RELAY COMPLETE WIRE 1
35 107201 KEYBOARD LABEL 1
36 ik POWER CORD 1
37 ik NUT 1
38 xix STRAIN RELIEF 1
39 xx DISPLAY WIRE 1
NS 107197 CONTROL BOX CABLES KIT 1

*** . Contact Allmand for more part information.

3.7

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

3.8 - MH500i1Q Strap and Clamp Ducting Group

SN 0001MH16 and UP

106930_A 106724 _A

106725_A 106931_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 3 . 8



Maxi-Heat® MH500iQ™

3.8 - MH500iQ Strap and Clamp Ducting Group

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106930 16" DUCT END CONE 2
2 106760 12" x 2 DUCT END CONE (OPTION) 2
3 106761 20" DUCT END CONE (OPTION) 2
4 106924 16" x 25’ FLEXIBLE DUCTING W/ ADJUSTABLE CUFF (OPTION) 2

106923 12" x 25’ FLEXIBLE DUCTING W/ ADJUSTABLE CUFF (OPTION) 4
106925 20" x 25' FLEXIBLE DUCTING W/ ADJUSTABLE CUFF (OPTION) 2

Maxi-Heat® MH500iQ™ Parts Catalog
3 . 8 ©2015 Allmand™ Bros., Inc.



Aljmand

3.9 - MH500i1Q Connecting Band Ducting Group
SN 0001MH16 and UP

@D\ —~
-
—
= <

10’/
/ _ —
- 16” SILICONE LINER
DUCT OPTION

- 16" CONNECTING BAND DETAIL (1) /Jié//
7\

H,i

~
-7 (x2)
~
~

7
24
—
\@ 12" DUCT OPTION
Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc. 3 . 9




Maxi-Heat® MH500iQ™

3.9 - MH500iQ Connecting Band Ducting Group
SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106930 16" DUCT END CONE 1
2 848172 HEATER DUCT 16" x 20’ (OPTION) 1
3 101181 HEATER DUCT 16" x 10’ SILICONE LINER (OPTION) 1
4 106760 12" x 2 DUCT END CONE (OPTION) 1
5 848173 HEATER DUCT 12" x 24’ (OPTION) 2
6 848176 16" SCREW CLAMP (OPTION) 1
7 848974 16" SLIP LOCK CONNECTOR (OPTION) 1
8 848976 16" CONNECTING BAND (OPTION) 1

3.9

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



A|jmand

4.1 - Outlet Box Group (1 of 3)

SN 0001MH16 and UP

q)

106935_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 4 1



Maxi-Heat® MH500iQ™

4.1 - Outlet Box Group (1 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 330055 OUTLET BOX LOAD BANK 1
2 330067 30A CIRCUIT BREAKER SP NON HID 130 2
3 330057 BOX MOUNT RUBBER 3
4 044023 1/4-20 NYLOCK HEX NUT 8
5 105916 3/4 NYLON CORD GRIP 2
6 022036 3/4 CORD GRIP NUT 2
7 106345 10/3 BURNER CORD LONG 1
8 106346 10/3 BURNER CORD SHORT 1
9 047009 1/4 FLAT WASHER SAE SS 5
10 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 2
11 920366 #16 CUSH CLAMP W/ 3/8 HOLE 2

4.1

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

4.1 - Outlet Box Group (2 of 3)
SN 0001MH16 and UP

I )

=R

106935_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 4 1



Maxi-Heat® MH500iQ™

4.1 - Outlet Box Group (2 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 105628 CORD GRIP 1-1/4 NYLON BLACK 2
2 350363 1-1/4 LOCK NUT 2
3 104764 GEN CORD OUTLET BOX 1

4.1

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Allmand

4.1 - Outlet Box Group (3 of 3)

SN 0001MH16 and UP

af
, %
\ =

DETAIL B

106935_A

BOTTOM FRAME DETAIL

DETAILA

4.1



Maxi-Heat® MH500iQ™

4.1 - Outlet Box Group (3 of 3)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 044023 1/4-20 NYLOCK HEX NUT PL 5
2 047009 1/4 FLAT WASHER SAE SS 5
3 022027 #16 CUSH CLAMP 1/4 HOLE 2
4 310212 #10 CUSH CLAMP 1/4 HOLE 1
5 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 5
6 920366 #16 CUSH CLAMP 3/8 HOLE 2
7 106345 BURNER CORD LONG 1
8 106346 BURNER CORD SHORT 1

4.1

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



4.2 - Battery and Battery Cables

SN 0001MH16 and UP

ATTACH TO STARTER

104563_D

106676_A

ATTACH TO GROUND

4.2

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Maxi-Heat® MH500iQ™

4.2 - Battery and Battery Cables

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 024009 BATTERY 8D 1
2 027026 BATTERY CABLE 2 GA 48" POSITIVE 1
3 713098 BATTERY CABLE 2 GA 36" NEGATIVE 1
4 433507 J-BOLT BATTERY HOLD DOWN 4
5 800243 NYLON BATTERY HOLD DOWN 2
6 047010 5/16 FLAT WASHER PL 4
7 044031 5/16-18 KEPS HEX NUT PL 4

4.2

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

4.3 Tail Light and License Plate Bracket
SN 0001MH16 and UP

103114 D

104976 _C

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 4 . 3



Maxi-Heat® MH500iQ™

4.3 Tail Light and License Plate Bracket

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 044016 #10-24 KEPS HEX NUT PL 4
2 022180 SPACER RICOHO 4
3 043015 #10 INT'L TOOTHLOCK WASHER PL 2
4 032035 LICENSE PLATE LAMP WITH BRACKET 1
5 041030 #10-24 x 1 PH-ROUND HEAD 4
6 102826 STOP, TAIL, TURN LAMP 2
7 102825 OVAL LAMP GROMMET 2
8 102827 ECONO 90 3-PRONG PIGTAIL 2

NS 106342 TAIL LIGHT HARNESS MAXI HEAT 1

4.3

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Allmand

4.4 - Vin Package Group
SN 0001MH16 and UP

RIGHT FRONT WITH DUCT BOX RIGHT FRONT WITHOUT DUCT BOX

‘r
|
|

106687_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 44



Maxi-Heat® MH500iQ™

4.4 - Vin Package Group

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106211 LIGHT LED MARKER RED 7
2 330037 REFLECTOR RED 3” 4
3 106212 LIGHT LED MARKER AMBER 2
4 330039 REFLECTOR RED 3” 2

4.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand
4.5 - ZTR GPS System (Option)

SN 0001MH16 and UP

106160_A

4.5

Maxi-Heat® MH500iQ™ Parts Catalog

©2015 Allmand™ Bros., Inc.



Maxi-Heat® MH500iQ™

4.5 - ZTR GPS System (Option)

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 041013 #8-32 x 1/2 PH-ROUND HEAD MS PL 2
2 022016 #6 CUSH CLAMP 1/4 HOLE 3
3 044003 #8-32 NC KEPS NUT 2
4 105650 ZTR GPS MODULE 1
5 022320 TERM SPADE FEMALE 14-16 AWG 1/4 1
6 022336 TERM SPADE MALE 14-16 AWB 1/4 1
7 020051 16 AWG WHITE x 3.0 1
8 106159 POWER CORD GPS MAXI HEAT 1

NS 105809 SCHEMATIC GPS ZTR SYSTEM 1

4.5

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.1 - MH500iQ Right Side Decals
SN 0001MH16 and UP

EAT

MH500iQ

104753
— )

Excessive towing speed could
result in death or serious injury.

Do not exceed 55 MPH (88km/h)
when towing trailer.
090160 /
= ﬂ

106766_A
106767_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 1



Maxi-Heat® MH500iQ™

5.1 - MH500iQ Right Side Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 101243 LARGE ALLMAND GOLD BANNER 1
2 106827 MH500iQ DECAL 1
3 090160 EXCESS TOWING WARNING DECAL 1
4 104753 TIE DOWN POINT DECAL 1

51

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



SN 0001MH16 and UP

MAXI-HEAT

MH500iQ

104753
— )

( N\ 4
@ TIRE INFORMATION

The weight of cargo should never exceed 2722 kg. or 5,650 los

[TIRE SIZE COLD TIRE PRESSURE SEE OWNER'S
FRONT | ST 225/75R15E S50KPA, BOPSI MANUAL FOR
E— REAR NONE NONE ADDITIONAL
| SPARE NONE NONE INFORMATION
—
104761 106805
. J/ \_ )

106766_A
106767_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 2



Maxi-Heat® MH500iQ™

5.2 - MH500iQ Left Side Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 101243 LARGE ALLMAND GOLD BANNER 1
2 106827 MH500iQ DECAL 1
3 104753 TIE DOWN POINT DECAL 1
4 106805 TIRE INFORMATION DECAL 1
5 104761 GROUND DECAL 1

5.2

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.3 - MH500iQ Roof Decals
SN 0001MH16 and UP

N e N\

3000 Ibs. AR
Do Not Touch or allow
1361 kg. bl el
090108

- 106762/ q

I e AN I -
o] = f ook [ i
e@ - o
il “
©
Fro

[e]
L]
106766_A
106767_A

©2015 Allmand™ Bros., Inc. 5 . 3




Maxi-Heat® MH500iQ™

5.3 - MH500iQ Roof Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106762 LIFTING WEIGHT DECAL 1
2 090108 HOT WARNING DECAL MAXI HEAT 1

5.3

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.4 - MH500iQ Rear Decals
SN 0001MH16 and UP

v

106766_A

54



Maxi-Heat® MH500iQ™

5.4 - MH500iQ Rear Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 101246 REAR PANEL GOLD DECAL 1
2 102088 3 GENERATIONS ALLMAND ASSURANCE DECAL 1
3 104753 TIE DOWN POINT DECAL 2
4 100919 WWW.ALLMAND.COM DECAL 1

54

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.5 - MH500iQ Rear Door Decals
SN 0001MH16 and UP

'8 -, s
| ENGINE STARTING PROCEDURES
Do not operate this unit _ BEFORE STARTING:
around combustible materials. 1. Donotstar hamier whwn excess of has accumdaied 1 8 SR VA 1 Sl e A QUSSR 8 Nriostiod
chamber. L
Fire may result. B T e ARG e S 2. Ensure there is an adequate supply of fuel and that the fuel system
4 Do not use gasoling, crankoase oll, or heavier than no. 2 hm_
furnace ol
| pr— 3. Ensure that the air cleaner is firmly attached and air joints are
HEATER OPERATING INSTRUCTIONS To Prevent Serlous Infury or Death: properly sealed. The air filter element should be checked and
HEATER * Avoid unsafe operation or main- replaced if necessary.
1. roult breskers for heater units must be swiched 1o the ON ilapiin g 4. Ensure batteries are filled 1o correct level, charged and have clean
psition * Do not operate or work on this connections.
2 sttty L J g machine without reading and i
el understanding the operator's
IF HEATER UNITS FAIL TO START manual. STARTING ENGINE:
Do not operate inside a building or partly 1. Ses MCS roubleshooting guide * If manual is lost, contact your 1. Heater switches must be in the OFF position.
ventilated area. This unit will produce HEATER SHUTDOWMN nnru: dealer for a new 2. Open door for heak o
carbon dioxide and carbon monoxide, Wo EONCC QWKIRE Sl Ui comiciBinet kel NRA
! s T NOTE: Engine will not start with heater outiet door closed.
which could lead to asphyxiation. Hotice: Bok e engine off,
m;e:dm This allows tha i 1o complate & eool 3. Turn switch to PREHEAT position, hold until the glow indicator goes
out.
ENGINE SHUTDOWN
1. Tuen he ey io ihe OFF position @ 4. Turn switch to START position until engine starts. Release key as
| ) 800N a8 engine starts.
5. H engine falls 1o start, repeat cycle.
nanind
J/
- S 4
1. The of local ies having Allmangd’
Jurisdlc.%ion shall be followed, For parts ar_-d service cUnLa.c.t your
authorized dealer or visit
2. Machine to be g in with Alimand om the web at
requirements as outlined by local inspection www.allmand.com
authorities,
or call
. -547-
3. Do not fill the fuel tank while unit is running. 1-800-562-1 3?3’0_0“_
GO465
ELECTRICAL SHOCK HAZARD ) )
4. Do not tamper with the unit. Only competent
Failure to use ground rod service personnel should make adjustments. @
could cause severe injury or death. & —
Drive ground rod into earth and
attach ground wire to grounding lug. @ 106766_A
- ) 106767_A
I@

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 5



Maxi-Heat® MH500iQ™

5.5 - MH500iQ Rear Door Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 101062 WARNING GENERAL STATEMENT DECAL 1
2 090158 OPERATOR MANUAL WARNING DECAL 1
3 090465 PARTS AND SERVICE DECAL 1
4 090304 ENGINE START PROCEDURES DECAL 1
5 106816 WARNING HEATER INSTRUCTIONS DECAL 1
6 106934 DANGER GROUND ROD FAILURE TO USE DECAL 1
7 090143 FIRE MAY RESULT WARNING DECAL 1
8 090142 ASPHYXIATION WARNING DECAL 1

5.5

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.6 - MH500i1Q Left Door Decals
SN 0001MH16 and UP

NOTICE

Kinks in ducting could cause excessive heat exchanger
temperatures resulting in heater or duct damage. Avoid
sharp bends and kinks in ducting.

Maximum Air Volume: 3,200 cfm (90.6 m*/min)
Maximum Pressure: 2.3 inch wc (.57 kPa)

Maximum Temperature of Outlet Air:
230 °F (110 °C)

106824/

== =
NOTICE

106766_A
106767_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 6



Maxi-Heat® MH500iQ™

5.6 - MH500iQ Left Door Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 090147 NO STEP DECAL 1
2 106824 NOTICE DUCT WORK DECAL 1

5.6

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.7 - MH500iQ Junction Box Decals
SN 0001MH16 and UP

S

A DANGER C@‘”

HIGH
VOLTAGE :

090002

|
O
L

O
OE

®
3
I

f) @
e L o
oy , .
| O O
, i 0o ui g
=3 = o
H -
: o ¢ ¢ f . : = o]
Vot [es 1)\ - o [fee
— > 106766 _A
. \L | 106767_A

5.7



Maxi-Heat® MH500iQ™

5.7 - MH500iQ Junction Box Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106763 HEATER 1 & 2 ON/OFF DECAL SET 1
2 090002 HIGH VOLTAGE DANGER DECAL 2

5.7

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.8 - MH500iQ Breaker Box Decals
SN 0001MH16 and UP

A DANGER
) 4

HAZARDOUS VOLTAGE
To prevent serious injury or death from electroculion:
* Do not enter electrical compart-
ment while engine isrunning.
* Close cover before operating.
e Keep componentsin good repair.
090162

\__ 106932 \__ 106932
106766_A
INSIDE OF BREAKER BOX @ 106767_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 8



Maxi-Heat® MH500iQ™

5.8 - MH500iQ Breaker Box Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 090162 HAZARDOUS VOLTAGE DANGER DECAL 1
2 106932 HEATER BREAKERS 1 & 2 DECAL SET 1

5.8

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



5.9 - MH500iQ Engine Control Box and Battery Decals
SN 0001MH16 and UP

ISUZU CONTROL BOX
"0 0

o @\ 090467 /

O—
| @ @ o A WARNING

COMBUSTIBLE GAS

Can Cause Severe
Burns or Blindness

* Keep sparks and open
flame away from batteries

106766_A SEE===——————————————— 090159
106767_A TOP VIEW OF BATTERY @

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 9



Maxi-Heat® MH500iQ™

5.9 - MH500iQ Engine Control Box and Battery Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 090467 WORK LIGHT INTERIOR DECAL 1
2 090159 COMBUSTIBLE GAS WARNING DECAL 1

5.9

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.10 - MH500iQ Steel and Poly Fuel Tank Decals

SN 0001MH16 and UP

15| 105 gal -IH':":]

707046 107046/

ULTRA LOW SULFUR FUEL ONLY.
S =15 MG/KG

B [

1| 105 gal

107046

o @

STEEL FUEL TANK
ROOF PANEL

POLY FUEL TANK
CONTROL BOX

o—20)
or

106707_A
109929 A

POLY FUEL TANK
ROOF PANEL

o AeD HELLIS
o
(-}
o
(=}
©
° °
o
o
o ° ° /_
POLY FUEL TANK
RIGHT SIDE

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.

5.10




Maxi-Heat® MH500iQ™

5.10 - MH500iQ Steel and Poly Fuel Tank Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 107045 LOW SULFUR FUEL DECAL 1
2 107046 1, 2, ENGINE FUEL TANK DECAL SET 1
3 103655 DIESEL FUEL TANK DESIGNATION DECAL 2

5.10

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.11 - MH500iQ CSA Roof and Right Side Decals

SN 0001MH16 and UP

VITESSE DE REMORQUAGE
EXCESSIVE
Pour éviter des blessures

graves voire mortelles ou
d'endommager I'équipement

Vs

Ne pas toucher ou déposer de
materiaux combustibles prés
des sorties ou des tuyaux.

~

CHALEUR

090354 /

N'EXCEDEZ PAS LA VITESSE
DE 55 Mi/h (88 km/h). \_
\ J @
oo |,| l‘ l E['"“'\\ &“"' \\
@ @ - o
—
i . B
@ . o
Q °
f @ @ - o
1 \ =
.1 [ﬂ-‘. . P @. g "
- L N |
TOP VIEW

106768_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.

511



Maxi-Heat® MH500iQ™

5.11 - MH500iQ CSA Roof and Right Side Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106641 EXCESS TOWING WARNING DECAL CSA 1
2 090354 HOT WARNING DECAL CSA 3

511

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.12 - MH500iQ CSA Rear Door Decals

SN 0001MH16 and UP

|~ asphyxie.

POUR LE ou
AVANT LE DEMARRAGE ALLMAND MAXI HEAT MH500iQ
T, Ravkaier lo mOMUF VRN Une QUBM o Ut qUANSG comects HEATING SECTION SECTION CHAUFFAGE
2 S assurer que \ UNIT HEATERS: 2 EAMCS UNITES DE CHAUFFAGE: 2 MCS
3. 3'sssurer s ke re &k 3ok bien seri o que e ol soent MH300K MHEODIC
S LS L MY A L Y e MAXIMUM FUEL CONSUMPTION: | CONSOMMATION MAXIMALE DE
& & armurer qua les butiaries solent remplies 8u nivean correct, ol que 37gph (128 Lgh) CARBURANT. 11,355 Lih (3 gali)
loura sitachas solent propres. MAXIMUM HEATER OUTPUT! SORTIE MAXIMALE DU
HEATER: 515.000 BTUMr CHAUFFAGEICHAUFFAGE: 515.000
Pour éviler des blessures graves, ™ it
voire morislles - 1. L'intarrupteur dolt #tre en position OFF. MAXIMUM TEMPERATURE OUTLET | TEMPERATURE MAXIMALE DE LA
T Gawie 1o priees Bowr s sehsuiTogs. AIR: 230° F (10° C) SORTIE CAIR: 110° C (230° F)
WISQUE DE SECOUSSES ELECTRIQUES NOTI | U i i o o i i i ELECTRICAL REQUIREMENTS: | TENSION ELECTRIQUE REQUISE
Sivous m utilisez pas de prise de ——
terre, vous risques de graves Biessu . " DMENSIONS DIMENSIONS
3. Toumer Fintarrupteat sur 1a posttion PREHEAT et le tenir jusqu's
bt o s 18 Shemcin 80K Hoint. LENGTH: 1611 (4.88m) LONGUEUR: 4,58 m (16 ]
ekt b i e e dar b 4 Toumer linterrutsar sur I poaltion START. jusau's cs aue e :
ot iobeipyolinigy ot o e, Laschot 1 et opei 16 Shamerroge HEIGHT. 6 (1,83m) HAUTEUR: 1.63m (6 pi)
tara du chassis. 5 5 le moteur ne démare pas, rpdter b cycle. WIDTH: 6 1 8 In (2.03m) LARGEUR: 203 m 6 pi 8 po)
won S WEIGHT (DRY): 4130 ibe (1873 kg) | POIDS (SEC): 1873 kg (4130 ibs)
@ @ WEIGHT (WET}: 5650 Ius (2563 kg) | POIDS (HUMIDE}: 2563 kg (5650 bs)
BOWER GENERATING GENERATION (VENERGIE
NIGINE: CAT C1 5 DI 1 oI
R A et Freh L el
ISUZU) 3CE1 DIESEL ENGINE SAOTENR PIE et 0 AcE
6. HP (OPTIONAL) 196 HP (EN OPTION)
Sl T
NEU L BONDED To ACG ENE‘RAI’DR Msw iﬁg:xm:amr
FRAME Bz, 1PH, 1800 pen ALTERRUATIF, CUNWINS DKW 60Kz,
2, L maching doi dire mise & s masee e
BcSUTLIG dars 9 riserost ) o
vyl Loy e NEUTRE MIS A LA MASSE 2 Neps CLEARANCE TO COMBUSTIBLES S MATERIAUX
3. He pasremple b rbservor do carburont A LA CARCASSE DU MOTEUR K SIDES: 2 1 (0.610m) MINSMUM COTES: MINIMUM DE 0,610 m (2 p7)
4. M pas sira Fnpparel Las modossons on o] R FUEL SYSTEMS GRCuns DALMENTATION £N
o SR i 4 P MODE D'EMPLOI DE L'UNITE DE CHAUFFAGE
F CAPAL CONT RESERVOIR
?Emw DE LUNITE DE CHAUFFAGE ,‘,‘s-'oebs“w',a 5L umeg"‘"ﬁmc_eﬁasiimw L‘?BEJ
g GeeCh iR T 100,30l (378,54 L) TANKS FOR | DEUX RESERVOIRS DE 37865 L
HEATER! {100 gah BOUR LES UNTTES DE
AGE
i i Ee " R ONE 50 gal (189.27 L) TANK FOR. | UN RESERVOIR DE 183,27 L (50 gal)
1 Wor o guide ca doannege WS f TELR
i ENGINE POUR LE MOTEU
i FUELTYPE:NO 1 DIESEL FUEL | TYPES DE CARBUBANT.
NE PJES ACTIONNER CETTE i
] . UNITEEN PRESENCE DE
Nr:e p?fs trayelxljler avec Iedre- MATERIAUX, INFLAMMABLES. R‘.,.,.._...,,,,‘,m" SP » CSAFILE NO. 204930
chauffeural anterieur d un LLS POURRAIENT CAUSER okt S
baiment ou dans un lieu ven- DES INCEDIES. ) (600) 562-1373_» www.allmand.com
tilé. Cette unité preduit du ToET
dioxyde et monoxyde de J
carbon, qui peuvent procurer = @

Slo

106768_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 . 12



Maxi-Heat® MH500iQ™

5.12 - MH500iQ CSA Rear Door Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106822 WARNING GENERAL STATEMENT DECAL CSA 1
2 105824 READ AND UNDERSTAND WARNING DECAL CSA 1
3 090352 ENGINE STARTING PROCEDURES DECAL CSA 1
4 106921 WARNING DECAL HEATER INSTRUCTIONS CSA 1
5 090357 ELECTRICAL SHOCK DANGER DECAL CSA 1
6 090356 WARNING DECAL FIRE MAY START CSA 1
7 090355 WARNING DECAL AXPHYXIATION CSA 1
8 090371 NEUTRAL BONDED DECAL 1
9 106817 CSA RATING DECAL 1

512

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.13 - MH500i1Q CSA Left Door and Junction Box Decals

SN 0001MH16 and UP

r

AVIS

Des problémes de torsions dans le réseau de ventilation peuvent
résulter en temp ives de | geur ique,
i d'endc ger le ffage ou le réseau de ventila-

tion, Ervlter les coudes aigus et les torsions lors de l'installation du
réseau de ventilation.

Volume d'air maximum : 3 200 pi¥/min (90,6 m*min)
Pression maximale 2,3 po wc (0,57 kPa)

—&r

Température maximale de la sortie d'air :
110 °C (230 °F)

106922/

v o

JUNCTION BOXES

LEFT DOOR
— ? ADANGER :
: ::Ju 0 ’B HAUTE
= = = TENSION
| rER | il - @
(o) d' : : | (o) o=
HHHAHH HH |

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.

5.13



Maxi-Heat® MH500iQ™

5.13 - MH500iQ CSA Left Door and Junction Box Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 106922 NOTICE DECAL DUCT WORK CSA 1
2 105819 HIGH VOLTAGE DANGER DECAL CSA 1

5.13

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

5.14 - MH500iQ CSA Breaker Box and Battery Decals
SN 0001MH16 and UP

24

TENSION DANGEREUSE

Pour éviter des blessures graves, voire
mortelles suite a une électrocution :
+ Ne pas entrer dans le compartiment électrique
guand le moteur tourne.
= Fermer le capot avant toute mise en
fonctionnement.
+ Conserver les composants en bon état. 1os82s]

OUTSIDE OF BREAKER BOX

GAZ COMBUSTIBLE
Peut étre source de brilures
graves ou de cécité

Garder les étincelles et
les flammes nues a I'écart
des batteries

105825

106768_A TOP VIEW OF BATTERY @

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 5 14



Maxi-Heat® MH500iQ™

5.14 - MH500iQ CSA Breaker Box and Battery Decals

SN 0001MH16 and UP

Item Part No. Part Description Qty.
1 105826 HAZARDOUS VOLTAGE DANGER DECAL CSA 1
2 105825 COMBUSTABLE GAS WARNING DECAL CSA 1

5.14

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

6.1 - Generator to Plug-In Wire Schematic

SN 0001MH16 and UP

ovotac /| @

LINE - NEUTRAL %,

L14-30R

NEMA
L14-30R

| |
| |
TI&T3  BLACKG/4 | | BLACK 10/3
| | WHITE 10/3
1 1 GREEN 10/3
GREEN6/4 | % |
| |
| |
i |
T28T4 WHITE6/4 | \i( |
i 3 GREEN 10/3
! ! WHITE 10/3
TL&T3  RED6/4 | ] BLACK 10/3
| 3oasesT |
| |

106351_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.

6.1



Maxi-Heat® MH500i Q™

6.2 - Plug-In Enclosure Wire Schematic
SN 0001MH16 and UP

EXHAIST DOOR
MICRO SWITCH
oM ) K
ENCLOSURE
WHITE BLACK
16/2 1872
WHITE 16/3
TOGGLE ’wg
SWITCH
TESI.MRI;;AL o 1 DPDT
e | Lewoaes ] RELAY
L oL BAIEAWG L|Y % | WHITE WHITE WHIE 1672 |
N, L eElaws u | g E 160G 16.AWG 4 2 %
4‘? GREEN 16 AWG v v BAK N BLACK 162 BACK 167
/ § = 162
o i .
POWER SUPPLY 12|
ﬁmn—f B4 120 VOLT AC INPUT 182
12 VOLT DS CUTPUT
BLACK WHITE
162 | | 162
BLACK 12/3 BLACK 16/3
WHITE 12/3 IQ CONTROLLER WHITE 1673
RN 1273
RN 1673
106858 A

Maxi-Heat® MH500iQ™ Parts Catalog
6 . 2 ©2015 Allmand™ Bros., Inc.



Aljmand

6.3 - 12V Work Lights Wire Schematic
SN 0001MH16 and UP

TOGGLE
SWITCH 10 AMP
FUSE
16 AWG 16 AWG — 16 AWG 16 AWG
RED ORANGE ORANGE ® ORANGE
16 AWG
_— ORANGE
12 VOLT
BATTERY
ENGINE BURNER
WORK WORK
LIGHT LIGHT
106863_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 6 . 3



Maxi-Heat

® MH500IiQ™

6.4 - CAT C1.5 Wire Schematic

SN 0001MH16 and UP

70 1/4"16 GA

(9]

BATTERY

©

BLACK 16 GA 28 3/4"

STARTER
MOTOR

ORANGE
85" 16 GA

WHEN DOOR CLOSED SWITCH

3
- YELLOW 16 GA
BLACK 6 1/4"

FRONT
12V
LAMP

4 N\
/ \
I 1
1 BLACK SOU& :
! 151/2 METER |
| 16 GA |
|
| AUTO SHUTDOWN :
| CONTROLLER |
: |
| |
| |
| |
| S !
| 5| 2 e 2 :

of 8| o 3
! 2| 8| 3| 858 !
| | PURPLE
| OOV D —7wea :
! |
o
| 3 g5 2 |
| = 3§ F % |
63' 16 GA
| 1016 GA :
| 3 |
| i !
-+ g |
= 4 |
3 Watt
GROUND: 65 oM !
STUD Resistor :
! —VVWW\, TELOW
| 41/2'16 GA CONTROL |
| RESISTANCE |
i (GLOW) |
| |
|
| 4 |
| Diode |
| 10" 16 GA |
! |
| |
| |
| |
|
| RED |
I 7" |
| 12 GA |
1
]
\ TOGGLE /
N SWITCH 4
- ___ | __p__swwew _ _ _ _ _ _______ Ll
81"16 GA GLOW PLUGS
75'16 GA
ol GROUND
PRESSUR
HIGH WATER
SWITCH () TEMPERATURE —
SWITCH =
BLACK Diode #1 W
6 1/4" 16 GA
BLACK
15" 16 GA BLACK M YELLOW
31/2'16 GA 21/2'16 GA
—— Diode #2
ENGINE YELLO!
BLOCK 41/2"
16 GA
SAFETY ENGINEKILL  DOOR

16 GA

106710_A

6.4

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc.



Aljmand

6.5 - Isuzu 3CE1 Wire Schematic

SN 0001MH16 and UP

022320 FEMALE

DISCONNECT
12V 12V
022336 MALE LAMP LAMP
DISCONNECT {i}/ g}/
BLUE 14G / ORANGE 14GA
BLACK 14GA
& 7] INTERIOR WOR
r/ LIGHT SWITCH TIMER|
WITH
RED|BLACK BLACK
RED
| LT BLUE 14G ‘ | WHITE

WHITE BLACK 14GA

5 o |
HOUR METER o N
RED 14GA )

o—
SAFETY ENGINE KILL
/ WHEN DOOR CLOSED
.
DOOR SWITCH
™ GREEN 10GA o0
NG
N J RED 12 GA
RED 12 GA
P
P
N
RED 10GA ) BLACK 14GA| ||
p
) RED 14GA NO
e —
SHUT OFF SOLENOID
GREEN 10GA \_\YELLOW 14GA NC
[:] BLUE|WHITE 14G6A REP 14GAé\ 5 AN
INTAKE HEATER
\ (BLUE 1408 BLACK 14GA
BLUE 14GA N |
\ WHITE 14GA
,
TEMP SWITCH ~OIL SWITCH FUEL PUMP
ALTERNATOR PLUG
(CENTER PLUG)
BLACK / WHITE 14GA
J
106709_A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 6 . 5



Maxi-Heat® MHS500iQ™

6.6 - Fuel Level Senders Wire Schematic
SN 0001MH16 and UP

3IN ONE
FUEL GAUGE
] 1 I
| . 1 BLUE BLUE
! - ! 16 AWG B NG
! |
2 WHITE
- 16 AWG
RED 3y RED
16 AWG * 16 AVG
e RED
h 16 AWG
’ . NO CONNECTION
BLACK - 16 AWG - BLACK -
BLACK 5_/ BLACK - 16 AWG BLACK A 16 AWG
16 awe -\ BLACK - 16 AWG 16 AWG
e RED
KEY SWITCH - 16 AWG
ACCESSORY ENGINE i & |
TERMINAL GROUND ! . O CONNECTION
1
| |
1 |
]

BACK HEATER FRONT HEATER ENGINE TANK
TANK #2 TANK #1 (SMALL)
106859_A

Maxi-Heat® MH500iQ™ Parts Catalog
6 . 6 ©2015 Allmand™ Bros., Inc.



Aljmand

6.7 - GPS ZTR System Wire Schematic
SN 0001MH16 and UP

2 PORT LEVER LOCK

GREEN
ORANGE RED WHITE 16/2 CORD

BROWN | 7N ]

BLUE

YELLOW [ S
PINK 2 PORT LEVER LOCK -1 .

BLUE W/ BLACK STRIPE
GREEN W/ BLACK STRIPE BLACK BLACK | \\__/ I—

WHITE W/ BLUE STRIPE WHITE

HOUR
METER

16 GAWHITE

105809 _A

Maxi-Heat® MH500iQ™ Parts Catalog
©2015 Allmand™ Bros., Inc. 6 . 7



Maxi-Heat® MH500i Q™

SN 0001MH16 and UP

PAGE LEFT BLANK
INTENTIONALLY

Maxi-Heat® MH500iQ™ Parts Catalog
6 . 2 ©2015 Allmand™ Bros., Inc.



Allmand

BRIGHTER. WARMER. SAFER.

Allmand Bros., Inc.
1502 West 4th Avenue
Holdrege, NE 68949
phone: (308) 995-4495 « toll free: (800) 562-1373
fax: (308) 995-5887

www.allmand.com

Reliability, performance, and integrity since 1938

13-0267




